G & R Metals
810 Kiwanis Street
Hampton VA 23661

Phone (757) 244-5693 Fax (757 245-1132
WELDING PROCEDURE SPECIFICATION (WPS)
AWS D1.1/D1.1M Structural Welding Code Steel

Welding Procedure Spee. No. | FCAW-L303 |  Rev: [0 Date: | 10-14-10
Supporting PQR No(s).; [ FCAW-L303 (ST-37587/37643) [ Rev. |0 | Date: | 10-14-10
Welding Procedure Qualification: | D¢ Original Quakification

Welding Process(es): | FCAW-G (Gas Shiclded) | Type(s): | SEMI-AUTOMATIC

Applicable Qualification Document:
Applicable Fabrication Document:

AWS D1.1/DI.IM
] AWS D1.1/DL.IM

JOINT DESIGN

Applicable Joint Designs: (Limited to Requirements of AWS DI1.1/D1. 1M

Standard Butt Joints:

[ Joints Welded From One Side/No Backing
] Joints Welded From One Side/With Backing
Joints Welded From Both Sides

Standard Fillet Welded Joints:
(<] Partial Penetration Fillets
Fillet Reinforced Welds

X Socket Fillet Welds

Special Joint Designs:
Not Applicable/None
{_] Open Root

] Other (see Joint Detail)

Backing Material / Type(s): METAL

JOINT DETAILS AS LISTED IN AWS D1.1/D1.1M

FIGURES 3.3 AND 3.4

*Joinl Preparation/Base & Weld Metal Cleaning: Grind, Machine, Wirebrush,Burr,Chipping lammer

BASE METAL(S)

Group I or I1 Te

Grouplorll

Specification / Type, Class or Grade:
To Specification / Type, Class or Grade:
Thickness Range Qualificd:
Plate Base Metal Groove:

See Table 3.1 of AWS D1.1/D1.

Base Metal Form:

Plate,Tube,Pipe,Forgings,
Bar,Shapes,Castings

IM

See Table 3.1 of AWS D1.1/D1.

1M

1/8 to Unlimited

Fillet: All

FILLER METAL(S)

Specification:

LE71T-1MHS8, E71T-9MH8

Classification: AWS A5.20

Size of Filler Metals: 1/16"

Max. Size Qualified:

Flux Trade Name: NA

1/16"

Flux Specification: NA

Electrode-Flux (Size/Type: NA

Consumable Insert Specification

NA

Type/Size: _NA




WELDING PROCEDURE SPECIFICATION (WPS)
AWS D1.1/D1.1M Structural Welding Code Steel

WPS No.: FCAW-L303 Rey: 0 Date:  10-14-10
POSITION(S) QUALIFIED POSTWELD HEAT TREATMENT
Position(s) of Groove: 3G PWHT: []Required [X{] Not Required
Position(s) of Fillet: 3F Holding Time: NA i
Positian{s) of Socket: NA Temperature Range: NA o
Vertical Progression: Up [Down [JNA
PREHEAT SHIELDING
Preheat Temp °F (Min): 60 Shielding Gas(es): _Arpon/CO2
Interpass Temp °F (Max): 350 Composition (%): 75/25
e No spemal maintenance Shielding:  Argon/CO2 Flow Range:  30-60 CFH
required. o
Purge: NA Flow Range: NA
Max Heat Input: Table I Trailing: NA Flow Range:  NA i}
Dew point:  NA

ELECTRICAL CHARACTERISTICS

Current: [_] AC [XIDC [ ]Pulse Polarity: [X] Reverse || Straight

High Frequency: [J Continuous [} StartUp RJIN/A

Amps (Range): 217 to 265 Volts (Renge): 22.5t026

Tungsten Electrode Size Type: NA Size: _NA

Mode of Metal Transfer: [ Short-Circuiting  [] Globular Spray [JOther [JNA

Wirc Feed Speed Range (IPM): 211-173

Other Characteristics: Machine Model/Type: Esab Multipower 460 , Wire Feed Model/Type: Miller 22A/24V

Tourch Modcl/Type: Air Cooled Bernard Model 23015 AE8 XM

TECHNIQUE

Qrifice or Gas Cup Size: 1/2" MINIMUM
Swringer Bead (Max Width): NA
Initial and Interpass Cleaning: Grind,Machine,Wirebrush,Burr,Chipping Hammer

Method of Back Gouging: GRIND OR THERMAL WHEN REQUIRED
Electrode Lead or Trail Angle: NA

Oscillation: NA

Electrode Extension/Stick-out: 1/2" MAXIMUM
Multiple or Single Pass (per side): MULTIPLE
Multiple or Single Electrode: SINGLE

Travel Speed (Range): See Table |

Peening: NA

QOther: Electrode Lincoln Ultracore TM 71A85

Filler Metal Current Other:
. Travel Technique
W Weld Volt ?
L“f,l(::- P:oc;:f Spec Size Polarity Ampere Ra?tge Speed Range | Remarks,
’ (Class) (Dia.) Type Range (IPM) Comments,
ete.

Rk ECAW E71T-1MHE /16" DCRP 217-265 225-26 See Table I
E71T-9MHB

FILL FCAW E7IT-IMHB 1/16" DCRP 217-265 22.5-26 See Table 1
E71T-9MHS




G & R Metals
810 Kiwanis Street
Hampton VA 23661
Phone (757) 244-5693 Fax (757 245-1132
PROCEDURE QUALIFICATION RECORD (POR)

AWS D1.1/D1.1IM

Procedure Qualification Record (PQR) No:

FCAW-L303 (ST-37587/37643)

Date: | 10-14-10

Weld Procedure Specification (WPS) No(s):

FCAW-L303

Date: | 10-14-10

Welding Process(es): | FCAW-G (Gas Shielded)

Transfer Mode: | NA

Types: Manual, Automatic, Semi-Auto:

Semi-Automaltic

Applicable Fabrication Document: | AWS D1.1/Di.1

JOINT DESIGN
AWS D1.1/D1.1M: B-U2a-GF | Root Gap: 1/4" Root Face: 1/16" | Included Angle; 45°
B Single Weld [ ] Double Weld | Backing: Yes [ | No Backing Material: Metal

Back Gouge: [ ] Yes No

Back Gouging/Cleaning Method(s): NA

JOINT DETAIL {(Actual)
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*Basc Material Prepuration Method(s): Machine, Grind, Burr, Sand, Wirc Brush
BASE MATERIAL{S) SHIELDING

Specification: ASTM-A572 To ASTM-A572

Type of Gas: Arpon/CO2

Type/Grade: Grade 50 To Grade 50

Composition: 75/25

TABLE 3.1 GROUP II

Shielding Gas: Argon/CO2 Flow Rate: 35-40 CFH

Base Metal Size/Sch: 12" X 18" Plate, 1.00" Thick

Purge/Trail Gas: NA Flow Rate: NA

Thickness of Material: 1.00"

Cup Size; 5/8" Dew Poini: NA

FILLER METAL(S)

ELECTRICAL CHARACTERISTICS

Specification: AWS AS5.20

Machine Model/Type: Esab Muitipower 460

Classification: E71T-IMHE8
ET1T-9MHE

Wire Feed Model/Type: Miller 22A/24V

Diameter of Filler Metal: 1/16"

Wire Feed Speed (IPM): 192

Flux Spec/Size: NA Type: NA Amps: 24] Amp Range: 241
Consumable Insert [ Yes [XINo  Type: NA Volts: 24.5 Volt Range: 24.5
POSITION(S) Polarity: DCRP High Freq [ Yes [ No
Position(s) of Groove: 3G Tungsten Type/Size: NA

Position(s) of Fillet: NA Electrode Extension/Stick-out: 1/2"

Vertical Pro_glression: x| Up g Down g N/A Other: NA

PREHEAT TECHNIQUE

Preheat Temp: 60° F

Torch Type: Air Cooled Bernard Model 23015 AEB XM

Interpass Temp: 350°F

Travel Speed: 6-10 IPM

Preheat Method: NO SPECIAL PRE-HEAT REQUIRED

Avg Bead Width: .250" Stringer

Max. Heat Input: 59,045 joules per inch

Multipass or Single Pass (per side}: Multiple

POSTWELD HEAT TREATMENT

Single or Multiple Electrodes: Single

Temperature: NA

Holding Time: NA

Welder/Badge No.: 4465

NONDESTRUCTIVE AND DESTRUCTIVE TEST
RESULTS-—SEE ATTACHED REPORTS.
Acceptance Standard: AWS D1I/DEIM




Procedure Number (PQR): } FCAW-L303 (ST-37587/37643) | Date: | 10-14-10
Joint Design (AWS D1.1/D1.1M): B-U2a-GF ] Welding Position: | 3G (Lip Hill)
Base Material(s) Heat/Lot No.: 182P84840

TFiller Material(s) Heat/Lot No.:

LINCOLN ULTRACORE TM 71A85, LOT#12294354

Welder’s Name/Badge No.:

| JEFF AMICK #4465

MECHANICAL TEST REPORT

TENSILE TEST
Ultimate
11;? SP;;‘;““ Sﬁi‘;‘;{; | Failsite Rosults Type of Fallure
PS1
1 Transverse | 77,729 BOW Satisfactory AWS D1.1/DI.IM Ductile
2 Transverse | 72,116 BOW Satisfactory AWS D1.1/D1.1M Ductile
GUIDED-BEND TEST
Specimen Bend Mandrel Specimen Specimen Results
Number Type Radius Width Thickness
1 SIDE 750" 375" 1.00" Satisfactory AWS D1.1
2 SIDE 750" 375" 1.00" Satisfactory AWS D1.1
3 SIDE 750" 375" 1.00" Satisfactory AWS D11
4 SIDE 7507 J75" 1.00" Satisfactory AWS DI .}
CHARPY IMPACT TESTS
Test Notch Notch Impact Strength Test Impact Strength Results
No. Location Type Required Temperature Achieved
I Weld Metal | V-Noich 20 fi-lb -40°F 100 Satisfactory AWS D1.1
2 Weld Metal | V-Notch 20 fi-1b -40° F 98 Satisfactory AWS D1.1
3 Weld Metal [ V-Notch 20 fi-ib -40°F 94 Satisfactory AWS DI.]
L] Weld Metal | V-Notch 20 ft-1b -40° F 90 Satisfactory AWS D1.1
5 Weld Metal V-Notch 20 it-lb -40° F 97 Satisfactory AWS DI.1
1 Imm HAZ V-Notch 20 fi-1b -40° F 20 Satisfactory AWS DI.1
2 lmm HAZ V-Notch 20 fi-lb -40° F 30 Satisfactory AWS DI.1
3 Imm HAZ V-Notch 20 ft-1b -40° F 32 Satisfactory AWS D1.1
4 Smm HAZ V-Notch 20 ft-lb -40°F 39 Satisfactory AWS D1.1
5 Smm HAZ V-Notch 20 fi-lb -40° F 34 Satisfactory AWS D1.]
6 Smm HAZ V-Notch 20 fi-lb -40° F 30 Satisfactory AWS Dt.1
o ADDITIONAL TESTING _ =
MACROETCH: [] Required Not Required FILLET BREAK TEST: _[] Required Not Required
Final Results: (] Pass [ Fail Final Resuits: Pass Fail
Lab Report Number: _ Lab Report Number: . _
VT INSPECTION: [ ] Required 1 Nat Required PT/MT INSPECTION: [ ] Required ] Not Required
Final Results: Pass [ Fail Final Results: Pass Fail
| Lab Report Number: _ SI-TECH VT ST-37587 10-7-10 Lab Report Number: =
UT INSPECTION: [ ] Required Not Reguired RT INSPECTION: ] Required [_] Not Required
Final Results: [] Pass ] Fail Final Results: B Pass | 17l
Lab Report Number: _ _ Lab Report Number: SI-TECH RT ST-37587 Dated 10-7-10
CHEMICAL ANALYSIS [ Required _ [X] Not Required OTHER TESTS PERFORMED: CIN/A
| [ Filler [ | Base Metal Results: | J Pass | ) Fail | Description of Test/Results: Charpy Impact, Bends & Tensiles
Lab Report Number: ) Description of Test/Results: TENSILE TEST, BEND TEST,
Charpy AWS B4.0 -2007 Report Dated 10-8-10 and 10-14-10




Tests conducted by: | SI-TECH INC. Lab # §T-37587/37643 Richard Senn | Title: | Level IlI

*The Mechanical Test documented above are certified to be correct and the weld specimens were prepared and tested in accordance

with the requirements of AWS D1.1/D1.1IM and ANSIFAWS B4.0.

Company Name:

G & R Metals

Certificd By: William Sykes

Project Manager

Ll 5. Do poe—

10-14-10

Namc

Title

ﬁgmﬁre

Date

Page 3 of 3




TABLE 1

Travel Speed Table (in/min)

Min Heat Input {kJ/in) 35.427
Max Heat Input (kJ/in) 59.045
Min Volt i i Max Volt
Volts 22.5 23.5 245 BTN0Es ‘ 26
Amps
Min
Amp 217 5.0-8.2 52-86 5.5-9.0 57-9.3 58-9.5
227 52-86 | 55-90 5.7-9.4 59-9.8 60-9.9
237 55-90 | 57-9.4 6.0-9.8 6.2-10.2 6.3-10.4
247 57-94 59-9.8 6.2-10.2 6.5-106 66-10.8
257 59-97 | 62-102 64 -10.6 67-11.0 68-11.3
Max
N 265 6.1-10.0 | 6.4-10.5 6.6-10.9 69-114 71-11.6

Notes: Enter Input Ranges in yellow boxes
Heat Input can range from 10-110 kJ/in
Voltage can range from 8-50 Volis
Amperage can range from 60-1000 Amps



S1-TECH I TIDEWATER
804-F Industial Avenue
Chesapaako, Vinginin 23324
{757) 546-8553

T,

SI-TECH TESTING LABS

Visit aur web slte for a complete Jist of servicee ot www.gl-tech.us
CHARPY IMPACT REPORT

glimn maus: - 1&23‘7 7.0, NUMBER
5 harpy V-hotch 13258
DATE: ST JOB NUMBER: SUBJECT:
10-8-10 ST-37587 L5303
BASE MATERIAL: St FILLEF;
oS IAW-WPS-FCAW-L303 E71T-1MH8, E71T-8MH8
SPEGIMEN | LQCATION | TEST TEMP- | IMPAGT — [ AVERAGE
NUMBER or HEAT ERATURE VALUES VALUES RESULYS
NDO. Degrams F, A-ha, Fl-lbs.
1 Weld -40» 100
2 Weld 40~ 88
3 Weld ~40e 84 85.8 SAT
4 Weld ~40n B0
T WPS.-FCAW-LB03

INSPECTED BY:_ ‘M&P@E‘ — DATE:_f0810 .

Lo - i b e
Dy wgning VR certiicale, nalhar the tnapecisr iinr his Employar makes nny warastly, aspresyed or lnpbed, wieoming S part dacrdad in this iata fopurt. Furhermors, ,
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0% foied on 1 62k oport ate AN Iarpleksion ut e Fcographi fim by e B1-Tuch reptesaniatvg, and & nol canaldered il urkl 2 e hoi been rviebud AR 3620

nppropilaty customar or Covormimant oficial Page § of 1



SI-TECH / TIDEWATER
804-F Industilal Avenue
Chasapeake, Virginka 23324
(757) 545.2553

SI-TECH TESTING LABS

Visit our web site for a complete iist of services at www.sk-tech.us
CHARPY IMPACT REPORT

CUSTOMER: TEST: P.0. NUMBER

G & [ Metals Charpy V-Notch_ 13298

DATE: ST JOB NUMBER: SUBJECT:

10-14-10 ST-37843 L3038

BASE MATERIAL: CLASS: FILLER:

C/S M1 E71T-1MH8, E71T-9MH8

SPECIMEN LOCATION | TEST TEMP- | IMPACT AVERAGE

NUMBER or HEAT ERATURE VALUES VALUES RESULTS
NO. Dogrees F, Ft-lbs. Ft-lbs.

1 imm-HAZ | -40~ 20

2 1mm-HAZ | -400 30 27 SAT

3 1mm-HAZ | -40~ 32

4 Smm-HAZ__| -40- 39

5 5mm-HAZ | -40- a4 34 SAT

6 Emm-HAZ ~4Qu 30

WPS-FCAW-L303

Welder

Amick #4465

INSPECTED av:_____m,ﬁ ﬁ OU""____, DATE:_10-14-10

] i I [ rthenmore, rodher the

By signing liva cenlcala, naiher the Inspector nor his Employer makas Aty warranyy, axprossed of imphied. conceming the parl described in s daid repanl. Fu \ .
Inepesctar ey his Employer shalkt b liabie in ity mannes for airy personal injury o propany damaga of any ind rasuting from of connected with tis Inspaction. Tre Actepled and ?i‘bt-l;‘?:i
enires naoted o Wi it report are an Interpretation of e radiographic fim by thy SkTesh reprasenialive, and ae not congidared finad uald all Fim s been ceviewed and accepied by the
Approptile cstomes o Govarmment ofcial, Page 1 of 1



8LTECH | TIDEWATER
804-F industral Avanue
Chesapagke, Virginia 23984
{757) B45-2554
SI-TECH TESTING LABS
Vialt our web site for a complote et of vervices at www.sl-tech.us
RADIOGRAPHIC INSPECTION REPORT
CUSTOMER; JOB NUMBER: | RT LOCATION:! DATE:
G & R Metals ST-37587_ Sk-Tech 11070
ISOTOPE: | CURIES: | KVP: | MA: FSS: SFD: SOD; | TIME: | FILM MFG / TYPE:
H-192 43 NA | NA Jaxa |18 16%" |24MiN | AGFA D3
_;ILMT—E_,? : SL DL TML CLASSE: scma TYPE & THIGKNESS
X1 / C 1 PB 010 ]
"VIEWING TECH: MATERIAL: THICKNESS: | PENTRAMATER SIZE & GROUP: | SENSITIVITY:
Single o/ ' 1" m 1ASTMB ____GRP1 010" Wire
SHIM THICKNESS & MATL: |-WELDING TECH: DESIGN: | DRAWING NUMBER:
N/A FCAW V Groova N/A
ITEM INSPECTED: STANDARD: ACCEPTANGE: | PROCEDURE NO: | PONO:
Weld Procedure Qual AWS D1.1 AWS D1.1 RT 101 13258
Original _/_ '
Repair ___ = g ol .
Exposure No. E % 3 E g g é E g5 Remarks
Joint 3 g "‘:;ég‘ggu.g 'BE(:,‘
Al an“.gﬁ ElSld]|d §5w£ Dot
Fliter
“E717-1MH8
E717-8MH8
1303 T2 A ]
23 A /
RADIOGRAPHER: _ b4}~ DATE: _10-7:10  LEVEL: I

—
INTERPRETER: __M—we _107-40  LEVEL: WL

skpving Uy cerdics: . makes : " , nchther U
R nof s Employer wmw.mmdammmmpmdmmlnmmmm. Fuitngrmere. ne g
g{mmﬂmﬁm;}smmbﬁmﬁmnxuIuamrwmu&wummdmdumethawwuxﬁmmxﬂwmfﬂ
enlias nelad un tis il report see 3 interpretuion gt ta radlogrmphic s by tha Bi-Tach rupratenimivi, and ae ot conaldened Lnal wdt

ppproprisk CUSioMAT o Governmant affieial, Paga 1ol 1



SI-TECH / TIDEWAYER
804-F induatria) Avenue
Cheaapeake, Virginla 23324
{757) 5452559

——

SI-TECH TESTING LABS

Visit our web site for a complete list of services at WWw.Si~tech.us

TENSILE TEST REPORT
AWS E4,0-2007
[ CUSTOMER: ST JOB NUMBER; DATE:

G & R Metalg $T-37587 10-8-10
[7.0. NUMBER: LDING PROCEDURE: JOINT DESIGN:
19258 WP§ FCAW-1.303 V Groove/WB
BABE MATERIAL: FILLER MBTAL: TEGHNICIAN;
c/i8 E71T-1MHS, ET1T-9MH8 Jeremy Roberts

TENSILE [D SRECIMEN #1 | SPECIMEN 2 | SPECIMEN #3 | GPECIMEN 84
SPECIMEN TYPE r . T o
— ULTINA i ATE
TENSILE
STRENGTHPS! = e
LOGATION OF
FAILURE; BOW oo
[ TYPE OF
FAILURE: Ductile Duotlle
NOTES:
aly e

} '\1'-' et B
TECHNIGtAN; | q‘&)\’ § __DATE:_ _10-8-t0



S,-TECH / TIDEWATER
an Vi
(757) 545-25
Visit our waeb alte for a complste st of survices ot www.sk-tech.us
BEND TEST REPORT
AWS B4.0-2007
CUBTOMER: 8T JOB8 NUMBER: DATE:
G & R Melals ST-37587 10-8-10
P.Q. NUMBER: PROCGDURE: JOINT TYPE:
19256 WPS FCAW-L303 ¥ Groove/ WB
BASE MATERIAL: FILLER METAL: TEST TEMPERATURE:
Cargon Bteel E7AT-1NMH8, E71T-9HB 62 D¢
BEND RADIUS: BEND LE: TECHNICIAN:
A-T{50/e-1/2} 180 defjrees Jeremy Roberts
L SAMPLE NUMSEHR DESCRIFPTION " RESULTS
WFS FCAW - L -308 ' i
1 3/8° 8ide Bend AGCEFT
2 3/8" Slda Bend ACCEP1
3 /8" Side Bend ACGEPT
4 — 8/8" Gide Bend AGCEPT

r&cnmcmu_M%Vﬂ__ DATE:_10-6:10

By aping Uds corklicttie, natihal tha knspastar ot his Esnployar niakos Aty wamarty, okprwéoed of

nepeeior mor hia Banployar chiall by daoio i wry maangr for iy persgral injut

Aopitpaitls oustomer of Govermment bifickd.

copcaming tha pant decariod it (s dxa report Fusfhotmote, iadtu bw
y or proparty danego ohiwhn:l nmm trom of corneola will B inspictiure. The Aucaptod and Rajech:d
ek iod an i ala resort o an ikiprLaon ol he rockagiapdic oty e S+-Tenh copreseaiafee, and a not consliid frgd oW Al T b6 b raviewod ardd accopton by e

Page 1 of 1



The Livostn Elgesri: Company CRRTIMCATE OF COMFORMANUE

22001 61, Clak Avsiua 5 F p "
Cerotand, Oblg 44117-1183 {APPUES ONLY TOUS, PRODUCTS
Q1 Lot Numbei* 12294354
Product: UitraCom™ 71A056 {1 Yuar}

Ciansificalior: E71T-iMiH8, E7TT-9MHB
Spacificafion: AWS A5.20-2005, ASME SFA.5.20
Tesi Completed:  January 22, 2040

This [ to ceriffy ol the product taemed abbva and supplied on ihe rrferenced odsr nunbar is of the same clanstlication, maauizeiieing procass, e matarial fequinements as tha
moleddal which wasg uasd for the lag] that was concluded on the date shown, (e oty of which are sivown belove. Al tests rotdred by the specificalions shown tor dassifcatlon

wose performed 6l ihal Ema end the metaricl fosted mal ab requi i, 1 was tranuf, d and supated accordng to the Quality System Peogrem of Iha Lincoln Elﬁolrlc
Company, Clevaland, Gila, LLS.A., which meela the requirements of 1ISO3001, NCAZBOD, ANSUAWS A%.0%, snd alhar spociicalion nd Miisry mat I3, ps wpplicablo. The
Cuelity Byatem Progrem has been approved by ASME, ABS, and VATUV.
FWSIASME
anntlni Setlings Requirmens Renfts
Eledrode Stza HHE iz
Folady - po+ pLe
im@n {par AWS AGAZ} 75-80% A , Ll 0O, {SG-ACI8) 21_% CD;. T8 R
= .
Wue Fasd Sperd cut/min (infmén) 633 (o
[Cumrenl W
Haol Inpot Aerg., Wiinan (uibng % (37}
Cantact Tip 1o Vostt Distanca men fn} (25 =55} 2
|Fassesilayers AT
Pranal Tamp *C [T} (50 min) m [
| i “c (F} 75-325] 108 325)
Hacianital jes of tha weld deposit (in the sg-weided condiilon)
ents s {ra)) [f0-95) 50 {33} “Ihe sheng® and abngotion propertics were
Yiald Strength, 0.2% offset 8102 {sf {2 min) €30 (a0} obininad fon 125 nom (0500 ind, A4 engle
Elangation (%} 22 min. a wpscimen criificiey aped 2t 105°C (220 °F} for 48
E%uﬁ% ;Mlg Nol Raguired hil] i, &% peatdlind by AWS AB.20-2005. & naturally
Avg. ich Impadd Propestas B1{37} ayed tansla spacinen may tale montht to achieva
Jrutes @ -207C @ G -20°F) (20 mia} ANG04 (323147} the speciind properies. 54t AWS A520-2008,
v ¥1 (66) parmgrapa A8 The fima reipdired for the ntturol
Joules @-10°C (A7 0 °F) (20 mby} 82,00,104 (89,8284} 1 oging of wokl depasis is droandart Upah smblent
Chemical campoyition (walght ') 4003, weldrmnt & iry, v meakimicn
0.1 max, 0.0 of tha watd depast pnc other (aclart.

#n 175 max 158

] oot mar Q61

s 0.0 ntax, o

[ DA e, o

Tryaropen (ALIT00Z) i AWS AGS 8.0 rrax EX]
[ Angnits Hundity (grainy A dey ali) 9 g (7
—— % AT vy 25,260

Ty sleckads dlamelsr requited b2 b2 Lseled for it chasstioaicon b TAEnzh, The 045 ang Use (1007 inch fzeh w8l 2o mest Jamea R, Fogly Cenl 2y o
Hatogenpive Teat bt repdeeimet it weid Text: (poclticns 25 rqused); el rgulmments o Ay
Teol miaembly consitusted of ASTIA A39. ThS ceiEtcalo campie ba the requitnents o EN 10204, Trpa 2.2, 4 J:‘Lﬁ -t 28 Jas, 20jc
Feautic balow tha detactan baks ol hetnvend of kver (hag te p i Ir 18 ronetind s sars Treniid A, ity N30T, CURDHINGS CAELEETg, \I'.TakT

13
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AMERICAN ALLOY STEEL
5230 M. HOUSTON ROSSLYN ROAD
HOUSTON, TEXAS 77081
Phone: 713-462-8081 Fax: 713-462-8209
M.T.R. COVER SHEET

01/0712040
CustomerMame : G &R METALS Contro! Number: 726332
Addrass H Queuad By
Clty, State Zip . HAMPTON, VA 23661 Page Number : 1
Attention : CHRIS Total Pages )
Phone Number +  757-244-5693 Fax Number : 757-245-1132
Reference Numbor ¢ 358980
Notes 1 : PO, NO, 12588
THE INFORMATION YOU REQUESTED {8 ATTACHED.
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WELDER QUALIFICATION TEST RECORD

AWS D1.1 ;)
WELDER IDENTIFICATION NO,
G & R METALS cOBB XXX -XX-5981
ATTN: BUCK SYKES WELDING PROCESS TYPE
810 KWIANIS STREET FCAW SEMI-AUTOMATIC
HAMPTON VA 23661 WELDING PROCEDURE REVISION
L-303 _ -
ESSENTIAL VARIABLES ACTUAL VALUES used QUALIFICATION
during QUALIFICATION RANGE
ELECTRODE (SINGLE or MULTIPLE): SINGLE SINGLE
CURRENT/POLARITY: NCs DC+
POSITION: VERTICAL Flat, Horizontal, Vertical
WELD PROGRESSION: N/A N/A
BACKING {(YES/NO)/TYPE: YES/INTEGRAL With or Back Gouged
MATERIAL SPECIFICATION ASTM A-B72 All Group I
BASE METAL:
THICKNESS (PLATE).
GROOVE: 0.500" 1/8" thry 1.0"
FILLET: N/A All Thickness
THICKNESS (PIPE/TUBE):
GROOVE: N/A 1/8" thru 1"
FILLET: N/A All Thickness
DIAMETER {PIPE/TUBE).
GROOVE: N/A > 24" 0.D.
FILLET: N/A ALL DIAMETERS
FILLER METAL.:
SPECIFICATION NO.: AB20 AB.20
CLASS: E 71T-1 E-7TXT-X
F-NUMBER: o) ___ 6
GAS/FLUX TYPE: 75Ar/25C0, 75Ar/25C0,
VISUAL INSPECTION
ACCEPTABLE [ X ]YES { INO
REMARKS: SMOOTH AND UNIFORM: NO CRACKS, CRATERS or UNDERCUT: REINFORCEMENT_< 1/8
GUIDED BEND TESTS [ IN/A
TYPE RESULTS TYPE RESULTS
SIDE NO REJECTABLE INDICATIONS SIDE NO REJECTABLE INDICATIONS
FILLET TEST RESULTS [ X IN/A
APPEARANCE FILLET SIZE MACROETCH FRACTURE TEST
(descrnbe the focation, nature and size o any crack or teanng of the specimen;
RADIOGRAPHIC TEST RESULTS [ X INA
FILM IDENTIFICATION REMARKS/RESULTS FILM IDENTIFICATION REMARKS/RESULTS

INSPECTED BY:

OSCAR W. WARDIIT

TEST NUMBER:

ORGANIZATION:

MET LAB, LLC DATE:

ML 17006-01 A

March B, 2017

Ify that the siatements in this record are correct and that the test welds were prepared, welded and tested in

the requirements of Section 4 Pari C, Subzeclion 4 15 and Table 4.9

the upbersign
ccordance
E L
FORM F oo |
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Page 1 of 2

Oscar Ward

From: "Orlando Yudice" <oyudice@aws.org>
Date: Wednesday, February 15,2017 5:54 PM
To: <oward@metlabinternational.com>

Subject:  American Welding Society (AWS) Test Results Notification

Oscar W Ward |l (781643),

Please do not respond to this email as this is an automatic notification of your test scores for site
FL19217. Congratulations, you have achieved a CWI certification. Your certificate # is 17030491. For
confidentiality reasons, test scores will NOT be provided over the phone or via email. Your complete
test score results will follow by mail.

Within 24 to 48 hours of receiving this automatic email, you may retrieve your test scores online by
going through the following steps:

1. Login to www.aws.org

2. Select My Account

3. Select Messages

4. Click on "Test Results Notification”

5. Follow link provided to view score letter

Note: In the event that you may encounter issues viewing the letter, please use the web browser
Google Chrome. Or refer to the following link https://support.mozilla.org/en-US/kb/disable-built-pdf-
viewer-and-use-another-viewer.

For confidentiality reasons, test scores will NOT be provided over the phone or via email. Your
complete test score results will follow by mail.

The American Welding Society would like to invite you to take a brief survey on your recent
examination. Your feedback is very important to us and will serve to better improve our services to
meet your ongoing certification needs. To fill out a survey, go to the following link:
https://www.surveymonkey.com/s/TG2TS59

American Welding Society
305 443-9353, 800 443-9353
WWW.aws.Org

7/13/2017



